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 1 M085 1611  Joint Cover Ass'y:M085:LS0318007 1 

 1 M086 1702  Joint Cover Ass'y:LS0584007 (M086/M104) 1 

 2 M085 1612  Paper Supporter:Ass'y:LS1083007 1 

 3 M085 1613  Eject Roller:Ass'y:LU2262001 1 

 4 M085 1614  Joint Cover:Sub Ass'y:LS0322001 1 

 5 M085 1615  Speaker Cover:LS0325007 1 

 6 M085 1616  Speaker Unit:LT0133001 1 

 7 M085 1617  Front Cover Ass'y:M085/M086:LS3202001 1 

 8 M085 1618  Paper Stopper:FB Ass'yLS3214007 1 

 9 M085 1619  Inner Chute Ass'y:M085/M086:LS0331007 1 

 10 M085 1544  Pinch Roller:Right:Ass'y:LU2234001 2 

 11 M085 1545  Pinch Roller:Left:Ass'y:LU2237001 2 

 12 M085 1546  Fuser Cover:Ass'y:LU2241001 1 

 13 M085 1547  Eject Actuator:LU2243001 1 

 14 M085 1548  Spring:Eject Actuator:LM5282001 1 

 15 M085 1620  Side Cover:Left:M085/M086:LS0334007 1 

 16 M085 1621  Side Cover:Sub Left:LS0335007 1 

 17 M085 1622  Side Cover:Right:M085/M086:LS0336007 1 

 18 M085 1623  Outer Chute Ass'y:M085/M086:LU0335001 1 

 19 M085 1624  Back Cover:M085/M086:LS1234007 1 

 20 M085 1625  Corner Cover:M085/M086:LS0339007 1 

 21 M085 1626  Pull Arm:Left:LF6145001 1 

 22 M085 1627  Pull Arm:Right:LF6146001 1 

 23 M085 1628  Guide:Pull Arm:LS0340001 2 

 24 M085 1629  Lock Claw:LF6148001 2 

 25 M085 1630  Spring:Pull Arm:L:ADF:LP2575001 1 

 26 M085 1631  Spring Pull Arm:R:ADF:LP2904001 1 

 27 H558 1578  Cord Hook:LF6745001 2 

 28 H558 1526  Taptite Bind Screw:085411216 16 

 29 M085 1520  Screw:M3X8:087310816 2 

 30 M085 1558  Label:Rear Chute:LU3263001 1 

 31 M085 1632  Label:Process OP:M085/M086:LS3115001 1 

 32 M085 1633  Label:Heater Caution:Rear:M085/M086: 

   LS3411001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 
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No. 

1.Exterior (M085/M086/M104) 
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2.ADF Section (M085/M086/M104) 

30

6

5

4

2

28

29
28

29

26

21

22

19

20

13

14
12

11

10

9

23

15

16

1

25

8

23

1817

24

3

7

23

23

23

25

3132

 



5 

 1 M085 1636  ADF Unit:M085:LS1219008 (M805) 1 

 1 M086 1703  ADF Unit Ass'y:LS1219007 (M806) 1 

 2 M085 1638  Document Cover:Ass'y:M085:LS0360008 1 

 2 M086 1704  Document Cover Ass'y:LS0360007 (M806) 1 

 2 M104 1501  Document Cover:LS0400007 (M104) 1 

 3 M085 1639  Hinge Arm:LF6165001 1 

 4 M085 1641  Document Stopper:M085:LS0363008 1 

 4 M086 1705  Document Stopper:LS0363007 (M806) 1 

 5 M085 1643  Document Dress Cover:M085:LS0364008 1 

 5 M086 1706  Document Dress Cover:LS0364007 (M806) 1 

 6 M085 1520  Screw:M3X8:087310816 1 

 7 H558 1526  Taptite Bind Screw:085411216 1 

 8 M085 1644  Document Chute:Lower:LS0365001 1 

 9 M085 1645  Document Frame:Ass'y:LS0536001 1 

 10 M085 1646  ADF Motor:LF9081001 1 

 11 M085 1647  Bind Screw:M3x6:085320616 1 

 12 M085 1648  Sensor PCB:ADF:LG7146001 1 

 13 M085 1649  Ejection Roller:Ass'y:LF6577001 1 

 14 M085 1650  Plain Shaft Bearing:ER:LF4230001 1 

 15 M085 1651  LF Roller:Ass'y:LF6579001 1 

 16 M085 1652  Plain Shaft Bearing:LFR:UF0026001 1 

 17 M085 1653  Upper Dcument Chute:Ass'y:LS0366007 1 

 18 M085 1654  Separation Rubber:Ass'y:LS0978001 1 

 19 M085 1655  Shaft:Separation Roller:LP2601001 1 

 20 M085 1656  Plain Shaft Bearing:Sr:UF9949001 1 

 21 M085 1657  Gear Cover:LS0371007 1 

 22 M085 1658  ADF Cover:Ass'y:LS0372007 1 

 23 M085 1659  Screw:M3X10:087311016 8 

 24 M085 1660  Hinge R:LS1952001 1 

 25 M085 1659  Screw:M3X10:087311016 2 

 26 M085 1661  Screw:M3X12:087321217 1 

 28 M085 1639  Hinge Arm:LF6165001 2 

 29 H558 1526  Taptite Bind Screw:085411216 2 

 30 M085 1663  Emblem:M085:LS3193001 1 

 30 M086 1707  Emblem:LS3192001 (M086) 1 

 30 M104 1503  Emblem:LX2687001 (M104) 1 

 31 M085 1717  Hinge Ass'y L:LS0939001 1 

 31 M104 1502  Hinge L:LS0401001 1 

 32 M104 1504  Support:Hinge L:LS1690001 1 

 

Description 
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Assembly 

Part No. 
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2.ADF Section (M085/M086/M104) 
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3.Scanner Unit (M085/M086/M104) 
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 1 M085 1634  Document Scanner Unit:LS3133007 1 
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3.Scanner Unit (M085/M086/M104) 
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 1 M085 1664  Panel Unit:M085:NA/AP/OC:LX2610001 1 

 1 M085 1666  Panel Unit:M085:EU:LX2613001 1 

 1 M085 1668  Panel Unit:M085:CHN:LS3298001 1 

 1 M086 1708  Panel Unit:CHN:LS3297001 (M086/M104) 1 

 1 M086 1715  Panel Unit:LX2609001 (M086 EU/AP) 1 

 2 M085 1671  Panel Cover:M085:CHN:LX2606001 1 

 2 M086 1712  Panel Cover:CHN:LS3346001 1 

 2 M086 1717  Panel Cover:EU:LX2607001 1 

 2 M086 1719  Panel Cover:AP/OC:LX2608001 1 

 3 M085 1675  Rubber Key L:M085:LS3324001 1 

 3 M086 1709  Rubber Key L:LS3318001 (M086/M104) 1 

 4 M085 1677  Rubber Key R:M085:LS3701001 1 

 4 M086 1710  Rubber Key R:LS3312001 (M806/M104) 1 

 5 M085 1678  Panel Dress Cover:M085:NA/AP/OC: 

   LX2612001 1 

 5 M085 1679  Panel Dress Cover:M085:EU:LX2615001 1 

 5 M085 1680  Panel Dress Cver:M085:CHN:LS3361001 1 

 6 M085 1681  Panel PCB Ass'y:M085:NA/EU/AP/OC:  

   LT0148002 1 

 6 M085 1684  Panel PCB Ass'y:M085:CHN:LT0409001 1 

 6 M086 1711  Panel PCB Ass'y:CHN:LT0617001  

   (M086/M104) 1 

 6 M086 1716  Panel PCB Ass'y:LT0202002 (M806 EU/AP) 1 

 7 M085 1685  LCD:LT0149001 (NA/EU/AP/OC) 1 

 7 M085 1686  LCD:CHN:LT0502001 1 

 8 M085 1687  Back Light Guide:CHN:LS1940001 1 

 9 M085 1688  Diffusion Film:CHN:LF6188001 1 

 10 M085 1520  Screw:M3X8:087310816 4 

 11 M085 1659  Screw:M3X10:087311016 4 

 12 M085 1692  Adress Label:LS3206001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.Operation Panel (M085/M086/M104) 
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5.Paper Tray (M085/M086/M104) 
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 1 M085 1608  Paper Tray Unit:M085:NA/EU/AP/OC: 

   LX2626001 1 

 1 M085 1609  Paper Tray Unit:LS3464001 (CHN) 1 

 2 M085 1533  Spring:Separation Pad:LU3046001 1 

 3 M085 1534  Separation Pad:Ass'y:LU3157001 1 

 

Description 
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Assembly 
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5.Paper Tray (M085/M086/M104) 
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6.Paper Feed Section (M085/M086/M104) 
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 1 M085 1524  Feed Roller Ass'y:LU2088001 1 

 2 M085 1525  PCB:Registration:Front:LV0061001 1 

 3 G950 1002  Screw:M3x10:085311016 2 

 4 M085 1526  PCB:Registration:Rear:LV0062001 1 

 

Description 
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Index 
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6.Paper Feed Section (M085/M086/M104) 
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7.Laser Unit (M085/M086/M104) 
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 1 M085 1527  Writing Unit:LU2375001 1 

 2 G950 1002  Screw:M3x10:085311016 2 

 3 M085 1528  Screw:Spring Washer:M3X8:LJ0748001 2 

 4 H558 1544  Laser Caution Label:LJ0908001 1 

 4 M085 1530  Caution Label:Laser:UL7931001 (CHN) 1 

 

Description 
Q’ty Per 
Assembly 
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Index 
No. 
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Index 
No. 

7.Laser Unit (M085/M086/M104) 
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8.Fusing Unit (M085/M086/M104) 
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 1 M085 1535  Fuser Unit:115V:LU2373001 1 

 1 M085 1536  Fusing Unit:230V:LU2374001 1 

 2 M085 1537  Screw:M4X14:LJ0395001 2 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 
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No. 

8.Fusing Unit (M085/M086/M104) 
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9.Frame Section (M085/M086/M104) 
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 1 M085 1602  Main Flame:M085:NA/EU/AP/OC:LS1747001 1 

 1 M085 1603  Main Frame L Ass'y:M085:CHN:LX2603001 1 

 1 M086 1701  Main Frame L Ass'y:CHN:LX2601001  

   (M086/M104) 1 

 1 M086 1714  Main Frame L:LS0614001 (M086) 1 

 2 M085 1502  Sensor PCB:Eject:LV0060001 1 

 3 M085 1604  Sensor PCB:Toenr:M085/M086:LT0129001 1 

 4 G950 1002  Screw:M3x10:085311016 3 

 5 M085 1505  T1 Solenoid:LU2030001 1 

 6 M085 1506  Solenoid:Registration:LU2036001 1 

 7 M085 1605  Sensor:New Toner:M085/M086:LT0131001 1 

 8 M085 1508  Drive Sub Ass'y:LU3074001 1 

 9 M085 1509  Gear:Dev Joint:LU2067001 1 

 10 H558 1526  Taptite Bind Screw:085411216 9 

 11 G954 1026  Screw:M3x6:LM5867001 1 

 12 M085 1607  Thermistor Ass'y:LT0132001 1 

 13 M085 1510  Spring:Registration Gear:LU2060001 1 

 14 H558 1524  Rubber Foot:LJ7403001 2 

 15 H558 1532  Filter 2 Ass'y:LU0922001 1 

 16 M085 1515  Cover Sensor:LU2125001 1 

 17 M085 1516  Fan Motor:LU2126001 1 

 18 M085 1517  PCB:Toner LED:LV0066001 1 

 19 H558 1523  LED Holder:LM4267001 1 

 20 M085 1522  Gear:17:Feeder Theminal:LU2128001 2 

 21 M085 1523  Gear:25:Registration:LU2129001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

9.Frame Section (M085/M086/M104) 

O'Brien
RTB 4
New parts
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 1 M085 1693  PCB:Main:M085:NA:LT1607001 1 

 1 M085 1695  PCB:Main:M085:EU/AP/OC:LT1607004 1 

 1 M085 1697  PCB:Main:M085:CHN:LT1607020 1 

 1 M086 1713  PCB:Main:CHN:LT1608020 (M086) 1 

 1 M086 1718  PCB:Main:LT1608001 (M086 EU/AP) 1 

 1 M104 1505  PCB:Main:LT1781020 (M104) 1 

 2 M085 1698  Battery Ass'y:LG5921001 1 

 3 M085 1699  PCB:NCU:NA:LT0867003 1 

 3 M085 1700  PCB:NCU:EU:LG6872005 1 

 3 M085 1701  PCB:NCU:CHN:LT1324001 1 

 3 M085 1702  PCB:NCU:AP:LG6190005 1 

 3 M085 1703  PCB:NCU:OC:LG6198003 1 

 4 M085 1704  PCB:Power Supply:M085:NA:LT0155001 1 

 4 M085 1705  PCB:Power Supply:EU/OC:LT1670001 1 

 4 M085 1715  PCB:LV Power Supply:LT1701001 (AP/CHN) 1 

 5 M085 1564  PCB:HV Power Supply:LV0047001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

10.Electrical Section (M085/M086/M104) 
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 1 M085 1707  AC Cord:M085:NA:LG4400001 1 

 1 M085 1708  AC Code:M085:EU/AP:LV0364001 1 

 1 M085 1710  AC Cord:M085:OC:LV0366001 1 

 1 M085 1716  AC Cord:CHN:LV0362001 1 

 2 H558 1642  Telephone Line Code:LG3077001 1 

 3 M085 1571  USB Cable 2.0:LJ9803001 1 

 4 M085 1572  Drum Cleaning Sheet:LU3100001 1 
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Index 
No. 

11.Accessories (M085/M086/M104) 

Ed O'Brien
Item 4
PCIL: July 2011 - Deleted
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M085 1502  Sensor PCB:Eject:LV0060001  19 -   2 

M085 1505  T1 Solenoid:LU2030001  19 -   5 

M085 1506  Solenoid:Registration:LU2036001  19 -   6 

M085 1508  Drive Sub Ass'y:LU3074001  19 -   8 

M085 1509  Gear:Dev Joint:LU2067001  19 -   9 

M085 1510  Spring:Registration Gear:LU2060001  19 -  13 

M085 1515  Cover Sensor:LU2125001  19 -  16 

M085 1516  Fan Motor:LU2126001  19 -  17 

M085 1517  PCB:Toner LED:LV0066001  19 -  18 

M085 1520  Screw:M3X8:087310816   3 -  29 

M085 1520  Screw:M3X8:087310816   9 -  10 

M085 1520  Screw:M3X8:087310816   5 -   6 

M085 1522  Gear:17:Feeder Theminal:LU2128001  19 -  20 

M085 1523  Gear:25:Registration:LU2129001  19 -  21 

M085 1524  Feed Roller Ass'y:LU2088001  13 -   1 

M085 1525  PCB:Registration:Front:LV0061001  13 -   2 

M085 1526  PCB:Registration:Rear:LV0062001  13 -   4 

M085 1527  Writing Unit:LU2375001  15 -   1 

M085 1528  Screw:Spring Washer:M3X8:LJ0748001  15 -   3 

M085 1530  Caution Label:Laser:UL7931001 (CHN)  15 -   4 

M085 1533  Spring:Separation Pad:LU3046001  11 -   2 

M085 1534  Separation Pad:Ass'y:LU3157001  11 -   3 

M085 1535  Fuser Unit:115V:LU2373001  17 -   1 

M085 1536  Fusing Unit:230V:LU2374001  17 -   1 

M085 1537  Screw:M4X14:LJ0395001  17 -   2 

M085 1544  Pinch Roller:Right:Ass'y:LU2234001   3 -  10 

M085 1545  Pinch Roller:Left:Ass'y:LU2237001   3 -  11 

M085 1546  Fuser Cover:Ass'y:LU2241001   3 -  12 

M085 1547  Eject Actuator:LU2243001   3 -  13 

M085 1548  Spring:Eject Actuator:LM5282001   3 -  14 

M085 1558  Label:Rear Chute:LU3263001   3 -  30 

M085 1564  PCB:HV Power Supply:LV0047001  21 -   5 

M085 1571  USB Cable 2.0:LJ9803001  23 -   3 

M085 1572  Drum Cleaning Sheet:LU3100001  23 -   4 

M085 1602  Main Flame:M085:NA/EU/AP/OC:LS1747001  19 -   1 

M085 1603  Main Frame L Ass'y:M085:CHN:LX2603001  19 -   1 

M085 1604  Sensor PCB:Toenr:M085/M086:LT0129001  19 -   3 

M085 1605  Sensor:New Toner:M085/M086:LT0131001  19 -   7 

M085 1607  Thermistor Ass'y:LT0132001  19 -  12 

M085 1608  Paper Tray Unit:M085:NA/EU/AP/OC:LX2626001  11 -   1 

M085 1609  Paper Tray Unit:LS3464001 (CHN)  11 -   1 

M085 1611  Joint Cover Ass'y:M085:LS0318007   3 -   1 

M085 1612  Paper Supporter:Ass'y:LS1083007   3 -   2 

M085 1613  Eject Roller:Ass'y:LU2262001   3 -   3 

M085 1614  Joint Cover:Sub Ass'y:LS0322001   3 -   4 

M085 1615  Speaker Cover:LS0325007   3 -   5 

M085 1616  Speaker Unit:LT0133001   3 -   6 

M085 1617  Front Cover Ass'y:M085/M086:LS3202001   3 -   7 

M085 1618  Paper Stopper:FB Ass'yLS3214007   3 -   8 

M085 1619  Inner Chute Ass'y:M085/M086:LS0331007   3 -   9 

M085 1620  Side Cover:Left:M085/M086:LS0334007   3 -  15 

M085 1621  Side Cover:Sub Left:LS0335007   3 -  16 

M085 1622  Side Cover:Right:M085/M086:LS0336007   3 -  17 

M085 1623  Outer Chute Ass'y:M085/M086:LU0335001   3 -  18 

M085 1624  Back Cover:M085/M086:LS1234007   3 -  19 

M085 1625  Corner Cover:M085/M086:LS0339007   3 -  20 

M085 1626  Pull Arm:Left:LF6145001   3 -  21 

M085 1627  Pull Arm:Right:LF6146001   3 -  22 

M085 1628  Guide:Pull Arm:LS0340001   3 -  23 

M085 1629  Lock Claw:LF6148001   3 -  24 

M085 1630  Spring:Pull Arm:L:ADF:LP2575001   3 -  25 

M085 1631  Spring Pull Arm:R:ADF:LP2904001   3 -  26 

M085 1632  Label:Process OP:M085/M086:LS3115001   3 -  31 

M085 1633  Label:Heater Caution:Rear:M085/M086: 

 LS3411001   3 -  32 

M085 1634  Document Scanner Unit:LS3133007   7 -   1 

M085 1636  ADF Unit:M085:LS1219008 (M805)   5 -   1 

M085 1638  Document Cover:Ass'y:M085:LS0360008   5 -   2 

M085 1639  Hinge Arm:LF6165001   5 -  28 

M085 1639  Hinge Arm:LF6165001   5 -   3 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 
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M085 1641  Document Stopper:M085:LS0363008   5 -   4 

M085 1643  Document Dress Cover:M085:LS0364008   5 -   5 

M085 1644  Document Chute:Lower:LS0365001   5 -   8 

M085 1645  Document Frame:Ass'y:LS0536001   5 -   9 

M085 1646  ADF Motor:LF9081001   5 -  10 

M085 1647  Bind Screw:M3x6:085320616   5 -  11 

M085 1648  Sensor PCB:ADF:LG7146001   5 -  12 

M085 1649  Ejection Roller:Ass'y:LF6577001   5 -  13 

M085 1650  Plain Shaft Bearing:ER:LF4230001   5 -  14 

M085 1651  LF Roller:Ass'y:LF6579001   5 -  15 

M085 1652  Plain Shaft Bearing:LFR:µF0026001   5 -  16 

M085 1653  Upper Dcument Chute:Ass'y:LS0366007   5 -  17 

M085 1654  Separation Rubber:Ass'y:LS0978001   5 -  18 

M085 1655  Shaft:Separation Roller:LP2601001   5 -  19 

M085 1656  Plain Shaft Bearing:Sr:µF9949001   5 -  20 

M085 1657  Gear Cover:LS0371007   5 -  21 

M085 1658  ADF Cover:Ass'y:LS0372007   5 -  22 

M085 1659  Screw:M3X10:087311016   9 -  11 

M085 1659  Screw:M3X10:087311016   5 -  23 

M085 1659  Screw:M3X10:087311016   5 -  25 

M085 1660  Hinge R:LS1952001   5 -  24 

M085 1661  Screw:M3X12:087321217   5 -  26 

M085 1663  Emblem:M085:LS3193001   5 -  30 

M085 1664  Panel Unit:M085:NA/AP/OC:LX2610001   9 -   1 

M085 1666  Panel Unit:M085:EU:LX2613001   9 -   1 

M085 1668  Panel Unit:M085:CHN:LS3298001   9 -   1 

M085 1671  Panel Cover:M085:CHN:LX2606001   9 -   2 

M085 1675  Rubber Key L:M085:LS3324001   9 -   3 

M085 1677  Rubber Key R:M085:LS3701001   9 -   4 

M085 1678  Panel Dress Cover:M085:NA/AP/OC:LX2612001   9 -   5 

M085 1679  Panel Dress Cover:M085:EU:LX2615001   9 -   5 

M085 1680  Panel Dress Cver:M085:CHN:LS3361001   9 -   5 

M085 1681  Panel PCB Ass'y:M085:NA/EU/AP/OC:   

 LT0148002   9 -   6 

M085 1684  Panel PCB Ass'y:M085:CHN:LT0409001   9 -   6 

M085 1685  LCD:LT0149001 (NA/EU/AP/OC)   9 -   7 

M085 1686  LCD:CHN:LT0502001   9 -   7 

M085 1687  Back Light Guide:CHN:LS1940001   9 -   8 

M085 1688  Diffusion Film:CHN:LF6188001   9 -   9 

M085 1692  Adress Label:LS3206001   9 -  12 

M085 1693  PCB:Main:M085:NA:LT1607001  21 -   1 

M085 1695  PCB:Main:M085:EU/AP/OC:LT1607004  21 -   1 

M085 1697  PCB:Main:M085:CHN:LT1607020  21 -   1 

M085 1698  Battery Ass'y:LG5921001  21 -   2 

M085 1699  PCB:NCU:NA:LT0867003  21 -   3 

M085 1700  PCB:NCU:EU:LG6872005  21 -   3 

M085 1701  PCB:NCU:CHN:LT1324001  21 -   3 

M085 1702  PCB:NCU:AP:LG6190005  21 -   3 

M085 1703  PCB:NCU:OC:LG6198003  21 -   3 

M085 1704  PCB:Power Supply:M085:NA:LT0155001  21 -   4 

M085 1705  PCB:Power Supply:EU/OC:LT1670001  21 -   4 

M085 1707  AC Cord:M085:NA:LG4400001  23 -   1 

M085 1708  AC Code:M085:EU/AP:LV0364001  23 -   1 

M085 1710  AC Cord:M085:OC:LV0366001  23 -   1 

M085 1715  PCB:LV Power Supply:LT1701001 (AP/CHN)  21 -   4 

M085 1716  AC Cord:CHN:LV0362001  23 -   1 

M085 1717  Hinge Ass'y L:LS0939001   5 -  31 

M086 1701  Main Frame L Ass'y:CHN:LX2601001   

 (M086/M104)  19 -   1 

M086 1702  Joint Cover Ass'y:LS0584007 (M086/M104)   3 -   1 

M086 1703  ADF Unit Ass'y:LS1219007 (M806)   5 -   1 

M086 1704  Document Cover Ass'y:LS0360007 (M806)   5 -   2 

M086 1705  Document Stopper:LS0363007 (M806)   5 -   4 

M086 1706  Document Dress Cover:LS0364007 (M806)   5 -   5 

M086 1707  Emblem:LS3192001 (M086)   5 -  30 

M086 1708  Panel Unit:CHN:LS3297001 (M086/M104)   9 -   1 

M086 1709  Rubber Key L:LS3318001 (M086/M104)   9 -   3 

M086 1710  Rubber Key R:LS3312001 (M806/M104)   9 -   4 

M086 1711  Panel PCB Ass'y:CHN:LT0617001 (M086/M104)   9 -   6 

M086 1712  Panel Cover:CHN:LS3346001   9 -   2 
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M086 1713  PCB:Main:CHN:LT1608020 (M086)  21 -   1 

M086 1714  Main Frame L:LS0614001 (M086)  19 -   1 

M086 1715  Panel Unit:LX2609001 (M086 EU/AP)   9 -   1 

M086 1716  Panel PCB Ass'y:LT0202002 (M806 EU/AP)   9 -   6 

M086 1717  Panel Cover:EU:LX2607001   9 -   2 

M086 1718  PCB:Main:LT1608001 (M086 EU/AP)  21 -   1 

M086 1719  Panel Cover:AP/OC:LX2608001   9 -   2 

M104 1501  Document Cover:LS0400007 (M104)   5 -   2 

M104 1502  Hinge L:LS0401001   5 -  31 

M104 1503  Emblem:LX2687001 (M104)   5 -  30 

M104 1504  Support:Hinge L:LS1690001   5 -  32 

M104 1505  PCB:Main:LT1781020 (M104)  21 -   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

G950 1002  Screw:M3x10:085311016  13 -   3 

G950 1002  Screw:M3x10:085311016  15 -   2 

G950 1002  Screw:M3x10:085311016  19 -   4 

G954 1026  Screw:M3x6:LM5867001  19 -  11 

H558 1523  LED Holder:LM4267001  19 -  19 

H558 1524  Rubber Foot:LJ7403001  19 -  14 

H558 1526  Taptite Bind Screw:085411216   3 -  28 

H558 1526  Taptite Bind Screw:085411216   5 -   7 

H558 1526  Taptite Bind Screw:085411216   5 -  29 

H558 1526  Taptite Bind Screw:085411216  19 -  10 

H558 1532  Filter 2 Ass'y:LU0922001  19 -  15 

H558 1544  Laser Caution Label:LJ0908001  15 -   4 

H558 1578  Cord Hook:LF6745001   3 -  27 

H558 1642  Telephone Line Code:LG3077001  23 -   2 
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